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Applicant Yangzhou Dixin Toys Co., LTD

5-1,No.3 Shugang West Road, Hanjiang District, Yangzhou City, Jiangsu
Address . .
Province,China

Production company Yangzhou Dixin Toys Co., LTD

5-1,No.3 Shugang West Road, Hanjiang District, Yangzhou City, Jiangsu

Add
ress Province,China

Sample Information

Sample Name Lockables - babySNEK  Plush Toy
Sample specifications 20cm
Test age group Above 3 years old
Material information
No. The name of the material
01-1 Blue fabric
01-2 glasses

*The information above is provided and confirmed by the applicant.

Sample Received Date Apr.24,2024

Testing Period Apr.24,2024 to Apr.28,2024
Testing items Please refer to next page(s)

Document Accordanc Please refer to next page(s)

Testing Conclusion Please refer to next page(s)
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Testing Remark Based on the sample, test result in conformity with the requirements.Judged as follows:

No. Testing Item(s) Requirement Results
1 Mechanical and Physical Properties | EN 71-1:2014+A1:2018 Pass
2 Flammability EN 71-2:2020 Pass

Mioration of X
3 ‘gration of certain EN71-3:2019+A1:2021 Pass
elements(Specify material test)
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1. Determination of Mechanical and Physical Properties
Testing method With reference to EN 71-1:2014+A1:2018.
Test Items Test Results
4  General requirements —
4.1 Material cleanliness pass
4.7 Edges pass
4.8 Points and metallic wires pass
7  Warning, markings and instructions for use —
7.1 General pass
7.2 Toys not intended for children under 36 months old pass
2. Determination of Flammability
Testing method ~ With reference to EN 71-2:2020.
Test Items Test Results
4 Requirements
4.1 General requirements Pass
4.5 Soft stuffed toys
1.The maximum size of the toy are_ 250mm Is it <X 150mm or cannot be hugged by
children? (Not applicable if yes) Pass*
2.If the toy is larger than 150mm, burn it in accordance with 5.5. Does the toy
self-extinguish after burning?

Note:*Sample self-extinguishing
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3. Determination of Migration of certain elements (unit: mg/kg)
Testing method  With reference to EN71-3:2019+A1:2021,By ICP-OES, GC-MS, UV-VIS for

measuring.

Testing Item(s) MDL Limit (Type D 01-1
Lead (Pb) 1 23 ND
Antimony (Sb) 1 560 ND
Arsenic (As) 1 47 ND
Barium (Ba) 1 18750 ND
Cadmium (Cd) 1 17 ND
Mercury (Hg) 1 94 ND
Selenium (Se) 1 460 ND

Aluminium (AD 1 28130 2
Boron (B) 1 15000 ND
Cobalt (Co) 1 130 ND
Copper (Cu) 1 7700 ND
Manganese (Mn) 1 15000 ND
Nickel (Ni) 1 930 ND
Strontium (Sr) 1 56000 ND
Tin (Sn) 1 180000 ND
Zinc (Zn) 1 46000 ND
Chromium III (Cr**) 1 460 ND
Chromium VI (Cr®") 0.02 0.053 ND
Organic Tin 0.01 12 ND

Note:

(1) ND=Not Detected (<MDL)

(2) MDL=Method Detection Limit
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4.Determination of Phthalate (unit: %)
Testing method  With reference to EN 14372: 2004. By GC-MS for measuring.

Testing Item(s) MDL 01-2
Dibutyl Phthalate (DBP) 0.005 ND
Benzylbutyl Phthalate (BBP) 0.005 ND
Bis-(2-ethylhexyl) Phthalate (DEHP) 0.005 ND
Di-n-Novyl Phthalate (DNOP) 0.005 ND
Diisononyl Phthalate (DINP) 0.005 ND
Diisodecyl Phthalate (DIDP) 0.005 ND
Diisobutyl phthalate (DIBP) * 0.005 ND

Note: (1) ND=Not Detected (<MDL)
(2) MDL=Method Detection Limit
(3) *The project is not within the scope of CNAS certification

Sample photo:

***End of report™®**
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This report shall be invalid without the signature of the approver, the special seal for the report and the cross-page seal.

2. AREAASEB B B0 ER .

This report shall not be modified, added or deleted without authorization.

3. fRE SR AR AU IR A DT AR R R EERE SR NG TR RA B L, @A T
I

The results of the report are only responsible for the samples tested this time. If there is any objection to the test result,
please submit it in writing within fifteen days after the date of issuance of the report. Overdue will not be accepted.

4. KRG ERMBHEFER, A EHIAMRE, IRAENEE .
Without the written consent of HAP, this report shall not be partially copied or used as publicity materials.
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5. AT EERFTEUEVEIN, % R, — BN H B S R BN E RIS .
When the result conformity evaluation is required, if the customer does not require it, the influence of the measureme
nt uncertainty of the result is generally not considered.

6. MR TE CMA FRiRET, R IEEE A BRABIE . B N0 a3 ) Bt R S50 B A
When the report has not CMA logo, the test data is limited to scientific research, teaching, internal quality control or r
esearch and development activities.

7. A w] H BARFUE R T 5 BT U S A R S AR R R, I N AR 22 R DL T B R A RO
The company's paper genuine report has the'same legal effect as the electronic digital sighature version. When the
contents are different, subject to electronic digital signature version.

CHEAAE B 2570 I http://www.hap-test.com/company/tytk )
(For specific general terms, please see http://www.hap-test.com/company/tytk)
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